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FCC TEST REPORT

According to

FCC Rules and Regulations

Part 15 Subpart E

Applicant . MaxMedia Technology Limited

5F., No. 113, Jian 2nd Rd., Zhonghe Dist., New
Taipei City 235, Taiwan (R.O.C.)

Equipment : WLAN 11n Dual Band Dongle
Model No. . WL-6210-V3

Address

Trade Name : MaxMedia

FCCID . ZIZMAXMEDIAWIFI2

The test result refers exclusively to the test presented test model / sample.,

The test result does not include DFS test for 5250 ~ 5350 MHz.

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart E

Applicant . MaxMedia Technology Limited

5F., No. 113, Jian 2nd Rd., Zhonghe Dist., New Taipei
City 235, Taiwan (R.O.C.)

Equipment : WLAN 11n Dual Band Dongle
Model No. : WL-6210-V3
FCCID . ZTZMAXMEDIAWIFI2

Address

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4(2009) The equipment was passed the test performed according to
FCC Rules and Regulations Part 15 Subpart E (2010) , and KDB789033.

The test was carried out on Jul. 10, 2012 at Cerpass Technology Corp.

Approved by: Tested by:
| D7/,
Hill Chen Tom Tai
EMC/RF B.U. Assistant Manager Engineer
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1. Report of Measurements and Examinations

1.1. List of Measurements and Examinations
For Frequency 5.15GHz ~ 5.25GHZ

Applied Standard : FCC Part 15, Subpart E (Section 15.407)

FCC Rule . Description of Test Result
15.407(b)(5) . Conducted Emission Pass
15.407(b/1/2/3)(b)(5) |. Radiated Emission Pass
15.407(a/1/2/3) . Peak Transmit Power Pass
15.407(a)(6) . Peak Power Excursion Pass
15.407(a/1/2/3) . Peak Power Spectral Density Pass
15.407(g) . Frequency Stability Pass

Cerpass Technology Corp. Issued date  : Jul. 19, 2012
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2. Test Configuration of Equipment under Test

2.1.

Feature of EQuipment under Test

Standard

802.11a/b/g/n

Data Transfer Rate

1,2,5.5,6,11,12,18,22,24,30,36,48,54,60,90,120,180,240,270

and maximum of 300Mbps

Modulation Method

BPSK/ QPSK/ 16-QAM/ 64-QAM/ DBPSK/ DQPSK/ CCK

Frequency Band

2.4GHz and 5GHz ISM Band

Spread Spectrum

IEEE 802.11b: CCK (Complementary Code Keying)
IEEE 802.11g/n:OFDM (Orthogonal Frequency Division
Multiplexing)

RF Output Power

<13dBm@11n/1la
< 17dBm@11b
<15dBm@11g

Operation Mode

Ad hoc, Infrastructure, Soft AP

Receiver Sensitivity

11Mbps -80dBm@8%,54Mbps -70dBm@10%,300Mbps
-64dBm@10%

Operation Range

Indoor up to 100 meters, Outdoor up to 280 meters

LED Power

OS Support Windows XP /Vista /7, Linux

Security 64 hit/128 bit WEP, TKIP, AES, WPA, WPA2 WPS button for
easy and secure establishment of a wireless network

Interface USB 2.0 type A male connector

Power Consumption

Transmit: around 420 mA Receive: around 280 mA

Operating Temperature

0 — 50° C ambient temperature

Storage Temperature

-10 ~ 70°C ambient temperature

Humidity

5 to 90 % maximum (non-condensing)

Size

55x19 mm (L x W)

Issued date  : Jul. 19, 2012

Cerpass Technology Corp.
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2.2.

2.3.

Carrier Frequency of Channels
802.11a, 802.11an HT20 (5150 ~ 5250MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
36 5180 48 5240
40 5200
44 5220
802.11 an HT40 (5190 ~ 5230MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
38 5190 46 5230

Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according

to ANSI C63.4.

b. The complete test system included Notebook and EUT for RF test.
c. An executive program”’REALTEK.Test” under XP was executed to keep transmitting and

receiving data via Wireless.

d. The following test modes were performed for test:
e 802.11a/an, HT20: CH 36: 5180MHz, CH 44: 5220MHz, CH 48: 5240MHz

¢ 802.11an, HT40: CH 38: 5190MHz, CH 46: 5230MHz

* Power output of data rate:

FCCID

802.11a 802.11an HT20 802.11an HT40
Data Power Data Power Data Power
Rate output Rate output Rate output
(Mbps) (dBm) (Mbps) (dBm) (Mbps) (dBm)
54 8.43 130/15 9.08 270/15 8.35
48 8.38 117/14 9.03 243/14 8.28
36 8.33 104/13 9.00 216/13 8.27
24 8.34 78/12 8.93 162/12 8.31
18 8.36 52/11 8.92 108/11 8.30
12 8.37 39/10 8.91 81/10 8.29
9 8.36 26/9 8.89 54/9 8.27
6 8.38 13/8 8.87 27/8 8.23
65/7 9.03 135/7 8.18
58.5/6 9.02 121.5/6 8.18
52/5 9.00 108/5 8.15
39/4 8.89 81/4 8.15
26/3 8.88 54/3 8.16
19.5/2 8.80 40.5/2 8.18
13/1 8.85 27/1 8.16
6.5/0 8.85 13.5/0 8.19
Cerpass Technology Corp. Issued date  : Jul. 19, 2012
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2.4. Description of Test System

Device Manufacturer | Model No. Description

Notebook IBM

2371 Power Cable, Unshielding 1.8m

2.5. General Information of Test

Test Site:

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location

No0.68-1, Shihbachongsi, Shihding Township,

(OATS2-SD) : Taipei City 223, Taiwan, R.O.C.
FCC Registration

TW1049, TW1061, 488071, 390316
Number :

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration
Number :

T-1173 for Telecommunication Test
C-4139 for Conducted emission test
R-3428 for Radiated emission test

G-97 for radiated disturbance above 1GHz

Frequency Range

Investigated:

AC Power Conducted Emission : from 150kHz to 30 MHz
Radiated and conducted Emission: from 30 MHz to 40 GHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

Laboratory Accreditation

'T'esting Laboratory

1439

2.6. Measurement Uncertainty

Measurement ltem

Uncertainty

Radiated emission

14.11dB

Peak Output Power(conducted) | £1.38dB

Peak Output Power(Radiated) 1+1.70dB

Power Spectral Density 1+1.39dB

Radiated emission(3m) 14.11dB

Radiated emission(10m) 1+3.89dB
Cerpass Technology Corp. Issued date  : Jul. 19, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 9 0of 96
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3. Antenna Requirements

3.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2. Antenna Construction and Directional Gain

ANT A
Antenna Type: PCB Antenna
Antenna Gain: 4.2 dBi

ANT B
Antenna Type: PCB Antenna
Antenna Gain: 3.6 dBi

Note: If transmit signals are correlated, then Directional gain = 10 log [(10G1 /20 + 10G2 /20 + ...
+ 10GN /20)2 /N] dBi

[Note the “20"s in the denominator of each exponent and the square of the sum of terms; the
object is to combine the signal levels coherently.]

So, directional antenna gain for N mode = 10 log[(10*#%° +10%%%° )2 /2] = 6.91 (dBi)

Cerpass Technology Corp. Issued date  : Jul. 19, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 96
FCC ID : ZTZMAXMEDIAWIFI2
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4. Test of Conducted Emission

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003
Section 3.1. The EUT was placed on a honmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 1.3.1. The interface cables and equipment positioning were
varied within limits of reasonable applications to determine the position produced maximum
conducted emissions.

4.1. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).
All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

-~ 0 o o0 T

The frequency range from 150 kHz to 30 MHz was searched.

> @

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

4.2. Typical Test Setup Layout of Conducted Emission

1 1
1 1
| —» |
1 1
1 1
1 1
1 1
1

1 1
| \
1 1
1 1
: {g %\\—o |
1 1
1 I 1
1 O 1
i | N /O q\) 80cm E
1 4 |
| J |
i 80cm E
' g
1 1
o o |
V| Lisn v LISN :
1

1 1
1 1
1 1
| |
1 1
L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e P e e e e = Jd
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4.3. Conducted Emission Requirement
Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and equipment
positioning were varied within limits of reasonable applications to determine the position
produced maximum conducted emissions.
Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50
*Decreases with the logarithm of the frequency.
4.4. Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. Callljb;?etlon Valid Date.
EMI Receiver R&S ESCI 100443 2012/01/12 | 2013/01/11
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2012/03/08 | 2013/03/07
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2011/08/24 | 2012/08/23
Cerpass Technology Corp. Issued date  : Jul. 19, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 12 of 96
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45. Test Result and Data

Power : | From System Pol/Phase | LINE
Test Mode 1 1 | 802.11a, CH36 Temperature 1| 26 °C
Test Date .| Jul. 05, 2012 Humidity 11 60 %

100.0 dBuV

\ Clazs B Conduction[QF]
|

B0

0.0

0.150 05 [MHz] L 30.000
o | Femerey | Facto Treadng | Lot T oot g o o
1 0.1620 012 46.33 46.45 6536 |-18.91| QP P
2 0.1620 012 36.25 36.37 E536 |-18.99| AVG | P
3 0.1900 012 46.46 46.58 64.03 |-17.45 QP P
4 0.1900 012 36.85 36.97 5403 |-17.06| AVG | P
5 0.6740 0.15 34.94 35.09 E6.00 |-20.91| QP P
B 0.6740 0.15 33.54 33.69 46.00 |-12.31| AVG | P
7 7.4820 0.48 30.34 30.82 60.00 |-29.18, QP P
8 7.4820 0.48 15.70 16.18 E0.00 |-33.82| AVG | P
9 9.9140 0.58 18.11 18.69 60.00 |-41.31| QP P
10 9.9140 0.58 9.81 10.39 E0.00 |-39861| AVG | P
11 13.7140 074 28.41 29.15 60.00 |-30.85) QP P
12 13.7140 074 14.28 15.02 E0.00 |-3498| AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit

Cerpass Technology Corp. Issued date  : Jul. 19, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 13 of 96
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Power From System Pol/Phase NEUTRAL

Test Mode 1 | 802.11a, CH36 Temperature 11 26 °C

Test Date | Jul. 05, 2012 Humidity 1| 60 %

100.0  dBuV
\ Class B Conduction[QP]
|
50
0.0
0.150 0.5 [MHz] 5 30.000
Frequency Factor | Reading Level Limit [Margin

No- | " "(MHz) | (dBuv) | (dBuv) | (dBuV) | (dBuv) | (dB) |P=e°r | PF
1 0.4420 0.13 32.43 32.56 57.02 |-24.46| QP P
2 0.4420 0.13 22.35 22.48 47.02 |-2454) AVG | P
3 0.6740 0.15 36.25 36.40 56.00 [-19.60| QP P
4 0.6740 0.15 33.48 33.63 46.00 |[-12.37| AVG | P
5 5.0020 0.39 28.58 28.97 60.00 |-31.03( QP P
6 5.0020 0.39 23.19 23.58 50.00 |-26.42| AVG | P
7 10.0020 0.58 40.22 40.80 60.00 |-19.20f QP P
8 10.0020 0.58 28.74 29.32 50.00 |[-20.68| AVG | P
9 13.7540 0.74 22.48 23.22 60.00 |(-36.78| QP P
10 13.7540 0.74 19.19 19.93 50.00 |[-30.07] AVG | P
11 27.9580 1.28 9.40 10.68 60.00 |[-49.32| QP P
12 27.9580 1.28 4.39 5.67 50.00 |[-44.33] AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date  : Jul. 19, 2012
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Power : | From System Pol/Phase : | LINE
Test Mode 2 : | 802.11an HT20, CH36 Temperature 11 26°C
Test Date | Jul. 05, 2012 Humidity 1|1 60 %
1000 dBu¥
\ Class B Conduction[dP]
|
50
0.0
0150 05 [WHz] 5 30000
Frequency Factor | Reading | Level Limit  |Margin
No- 1" "MHz) | (dBuv) | (dBuv) | (@Buv) | (dBuv) | (aB) |Petecter| PF
1 0.1780 012 4078 40.90 6457 |-23.67| QP P
2 0.1780 0.12 23.65 23.77 5457 |-30.80f AVG | P
3 0.2660 0.12 42.48 42.60 61.24 |-18.64| QP P
4 0.2660 012 36.40 36.52 5124 |-1472) AVG | P
5 0.3020 0.12 28.37 28.49 60.19 |-31.70] QP P
6 0.3020 0.12 15.41 15.53 5019 |-3466| AVG | P
7 0.6980 0.16 26.53 26.69 56.00 [-29.31| QP P
8 0.6980 0.16 20.41 20.57 46.00 |-2543| AVG | P
9 9.1220 0.55 15.55 16.10 60.00 |-43.90| QP P
10 9.1220 0.55 10.62 11.17 50.00 |-3883| AVG | P
11 16.7860 0.86 21.93 22.79 60.00 |-37.21| QP P
12 16.7860 0.86 15.84 16.70 50.00 |-33.30) AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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." CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power : | From System Pol/Phase : | NEUTRAL
Test Mode 2 : | 802.11an HT20, CH36 Temperature : | 26 °C
Test Date | Jul. 05, 2012 Humidity 11 60 %
100.0 dBuV
\ Class B Conduction[QF]
|
hi
0.0
0150 0.5 [MHz] L 20000
Frequency Factor | Reading Level Limit |Margin
No- 1 " "MHz) | (dBuv) | (dBwV) | (dBuv) | (dBuv) | (dB) |Peteeter|PF
1 0.1700 012 48.64 48.76 6496 |-16.20] QP P
2 0.1700 012 3252 32.64 5496 |-2232| AVG | P
3 0.2140 0.12 40.42 40.54 63.04 |-2250| QP P
4 0.2140 0.12 28.36 28.48 53.04 |-2456| AVG | P
5 0.2700 0.12 35.51 35.63 6112 |-2549| QP P
6 0.2700 012 2242 22.54 5112 |-2858| AVG | P
7 0.3860 013 26.19 26.32 5815 |-31.83| QP P
8 0.3860 013 19.47 19.60 4815 |-2855 AVG | P
9 12.8940 0.70 19.58 20.28 60.00 |-39.72| QP P
10 12.8940 0.70 14.87 15.57 50.00 |-3443| AVG | P
11 13.9580 0.74 19.69 20.43 60.00 |-39.57| QP P
12 13.9580 0.74 14.31 15.05 50.00 |-3495 AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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." CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power : | From System Pol/Phase .| LINE
Test Mode 3 : | 802.11an HT40, CH38 Temperature 11 26 °C
Test Date | Jul. 05, 2012 Humidity | 60 %
1000  dBuY
\ Class B Conduction(@F)]
|
50
0.0
0.150 0.5 [MHz] L 30000
Frequency Factor | Reading Level Limit |Margin
No- 1 " "MHz) | (dBuv) | (dBwV) | (dBuv) | (dBuv) | (dB) |Peteeter|PF
1 0.1700 012 48.64 48.76 6496 |-16.20] QP P
2 0.1700 012 3252 32.64 5496 |-2232| AVG | P
3 0.2140 0.12 40.42 40.54 63.04 |-2250| QP P
4 0.2140 0.12 28.36 28.48 53.04 |-2456| AVG | P
5 0.2700 0.12 35.51 35.63 6112 |-2549| QP P
6 0.2700 012 2242 22.54 5112 |-2858| AVG | P
7 0.3860 013 26.19 26.32 5815 |-31.83| QP P
8 0.3860 013 19.47 19.60 4815 |-2855 AVG | P
9 12.8940 0.70 19.58 20.28 60.00 |-39.72| QP P
10 12.8940 0.70 14.87 15.57 50.00 |-3443| AVG | P
11 13.9580 0.74 19.69 20.43 60.00 |-39.57| QP P
12 13.9580 0.74 14.31 15.05 50.00 |-3495 AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1202096

Power From System Pol/Phase NEUTRAL

Test Mode 3 802.11an HT40, CH38 Temperature 26 °C

Test Date Jul. 05, 2012 Humidity 60 %

100.0 dBu¥

\ Class B Conduction[QP)
[
&0
0.0
0150 0.5 [MHz] 5 30000
Frequency Factor | Reading | Level Limit |Margin
No- | " "MHz) | (dBuV) | (dBuV) | (dBuV) | (dBuv) | (dB) |Petecr|P/F

1 0.1620 0.12 48.35 48.47 65.36 |-16.88| QP | P
2 0.1620 0.12 35.66 35.78 55.36 |-19.58| AVG | P
3 0.2140 0.12 40.43 40.55 63.04 |-2249| QP | P
4 0.2140 0.12 25.58 25.70 53.04 |-27.34| AVG | P
5 0.2819 0.12 36.40 36.52 60.76 |-24.24| QP | P
6 0.2819 0.12 28.34 28.46 50.76 |-22.30| AVG | P
7 0.3300 0.12 29.46 29.58 5045 |(-2087| QP | P
8 0.3300 0.12 18.58 18.70 4945 |[-30.75| AVG | P
9 7.2100 0.47 24.29 24.76 60.00 (-3524| QP | P
10 7.2100 0.47 22.24 22.71 50.00 |(-27.29| AVG | P
11 16.9740 0.87 20.36 21.23 60.00 |(-3877| QP | P
12 16.9740 0.87 15.38 16.25 50.00 |[-33.75| AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit
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5. Test of Radiated Emission

For transmitters operating in the 5.15-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz
band shall not exceed an EIRP of -27 dBm/MHz (68.3dBuV/m at 3m). For transmitters operating in
the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725 GHz band shall not exceed an
EIRP of -27 dBm/MHz (68.3dBuV/m at 3m). In addition, In case the emission fall within the restricted
band specified on 15.205(a), then the 15.209(a) limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009-0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

5.1. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f.  Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

Cerpass Technology Corp. Issued date  : Jul. 19, 2012
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5.2. Typical Test Setup Layout of Radiated Emission

For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

For radiated emissions above 30MHz

EUT

Spectrum Analyzer
{Receiver S
RX Antenna

1
Metal Full Soldered Ground Plane

Spectrum Analyzer

! Receiver

==

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor of
20 dB/decade from 3m to 1m.

Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB});

Limit line = specific limits (dBuV) + distance extrapolation factor [9.54 dB].

5.3. Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Caléb;gion Valid Date
EMI Receiver R&S ESCI 100821 2012/01/31 | 2013/01/30
Amplifier QuieTek AP/0100A |CHMO0906075| 2012/01/13 | 2013/01/12
Signal Generator HP 8648B 3629U00612 | 2012/01/11 | 2013/01/10
Bilog Antenna  |Schwarzbeck| VULB 9168 275 2012/03/23 | 2013/03/22
Spectrum Analyzer R&S FSP40 100047 2012/03/01 | 2013/02/28
Horn Antenna EMCO 3115 31589 2012/03/01 | 2013/02/28
Preamplifier Agilent 8449B 3008A01954 | 2012/02/29 | 2013/02/28
Loop Antenna EMCO 6507 40855 2012/02/29 | 2013/02/28
Cerpass Technology Corp. Issued date  : Jul. 19, 2012
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“"\l‘" CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
5.4. Test Result and Data (9kHz ~ 30MHz)
The 9kHz - 30MHz spurious emission is under limit 20dB more.
5.5. Test Result of Radiated Emission
Power From System Pol/Phase VERTICAL
Test Mode 1 802.11a, CH36 Temperature 24 °C
Memo Humidity 62 %
a0 Level (dBulm) Date: 2012-06-19
CLASS-B
f
40 | 2 3y
1
6
0 30 85. 140. 195, 250. Jo5
Fregquency (MHz)
Read Ant Tab
Item Fredg Value Factor Result Limit Hargin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB om Deg
1 43,72  36.04 -1.22 34.82  40.00 -5.18 Peak 100 360
2 108.25 46.04 -7.41 38.63  43.50 -4,87 Peak 100 360
3 166.84 49,05 -10.99 38.06 43,50 -5.44 Peak 100 360
4 180.00  42.47 —-4,87 37.60  43.50 -5.90 Peak 100 360
5 216.94 49,49 -6.51 42,98  46.00 -3.02 Peak 100 360
& 265.78  39.43 -7.38 32.05 46.00 -13.95 Peak 100 360
Notes:
1. BResult = BRead Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. Aecording to technical experiences,all spurious emission of 802.11a/an
mode at Bandl~4 channel are almost the same below 1GHz,s0 that the
channel 36 or 36 (for HT40),channel 149 or 151 (for HT40) was chozen as
representative in final test.

5. The data is worse case,
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."\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power .| From System Pol/Phase . | VERTICAL
Test Mode 1 1 802.11a, CH36 Temperature 11 24°C
Memo : Humidity 1| 62%

80 Level (dBuvm) Date: 2012-06-19

CLASS-B
2 4 3 G
40 1 H
0 300 440. 580. 720, 860. 1000
Freguency (MHz)
Fead Ant Tab
Item Fredg Value Factor Result Limit Hargin Remark Pos= Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 331.38 45.81 -7.64 38.17 46.00 -7.83 Peak 100 n]
2 495.00 45.14 -4.89 40,25 46,00 -5.75 QF 100 o
3 557.40 32.45 7.41 39.86 46,00 -6.14 QP 100 u]
4 597,60 36.73 3.20 40.0:z2 46.00 -5.98 Peak 100 o
5 720.30 33.66 6.38 40,04 46,00 =5.96 Peak 100 n]
& 831.79 33.65 T.44 41.09 46.00 -4.91 QP 100 o
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, According to technical experiences,all spurious emission of 802.11a/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data i= worse case,
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Power .| From System Pol/Phase . | HORIZONTAL
Test Mode 1 1| 802.11a, CH36 Temperature 1124 °C
Memo : Humidity 1| 62 %

80 Lewvel {dBuWim) Date: 2012-06-19
CLASS-B
|
40 [ G
L]
2 ; 4
1
0 30 85. 140. 195, 250, aons
Frequency (MHz)
Fead int Takb
Item Fredg Value Factor Fesult Limit Hargin Remark Fos Fos
MHz dBuv dB/m dBuV/m  dBuV/m dB cm Deg
i 36.88 35.59 -6.91 258.68 40.00 -11.32 Peak 100 360
2 108.46 £1,35 -18,90 33.05 43,50 -10.,45 Peak 100 360
3 116.00 49,15 =18.87 30.28 43 .50 -13.22 Peak 100 360
4 153.00 47,15 -15.23 31.92 43 .50 -11.58 Peak 100 360
5 169.60 45,40 =-11.38 34.02 43,50 =-5,48 QP 100 x-in]
6 214.77 55.42 -16.47 38.95 43.50 -4,55 QF 100 360
Notes:

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 1Z0EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frecgquency below 1GHE.

4. Lecording to technical experiences,all spurious emission of 302.1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so0 that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case,
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Power From System Pol/Phase HORIZONTAL
Test Mode 1 802.11a, CH36 Temperature 24 °C
Memo Humidity 62 %
80 Level {dBuY/mj) Date: 2012-06-19
CLASS-B
1 3 4 b
40 3 g
o 300 440. 580, 720, 860, 1000
Frequency (MHz)
Fead int Takb
Item Fredq Value Factor Result Limit Hargin Remark Pos= Pos=
MHz dBuV dE/m dBuV/m dBuV/m dE cm Deg
1 34z .80 49 . 68 -g8.82 40.86 46.00 -5.14 QP 100 o
2 515.80 34.96 1.48 36.424 46,00 -9.56 QF 100 o
3 545.30 ig.g8 2.98 41.86 46,00 =4,14 Peak 100 o
4 598.20 I9.02 2.66 41,68 45.00 -4.32 Peak 100 ]
5 833.30 268.08 8.79 36.87 46.00 -5.13 QP 100 1]
& 961.30 35.09 7.99 43,038 54.00 -10.9z Peak 100 lu]
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz

anhd wideo bandwidth
detection at frequency below 1GHEz.

4. According to technical experiences,all
mode at Bandl~4 channel are almost the
channel 36 or 38 (for HT40),channel 149

representative in final test.
The data i3 worse case.

is 300kH=z for Peak

detection and Quasi-peak

spurious emission of 802.1lafan
same below 1GHz,30 that the
or 151 (for HT40)

was chosen as
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Power .| From System Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11a, CH36 Temperature 1 25°C
Memo : Humidity 1| 67 %
o7 Level {dBuV/im) Date: 2012-07-04

” || f]CLASS-B(d“HMND]

CLASSB (AVG)

49
2
u1ﬂﬂﬂ 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Fead Ant Tab
Item Fredg Value Factor Fesult Limit Hargin Remark Fas Fos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Deg
1 10360.00 Z29.18 6.78 35.96 54 .00 -18.04 Average 100 360
2 10360,.00 36.05 6,78 42 .83 68.30 -25.,47 Peak 100 360
HNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer is 1Z0EHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The rescolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=z.

§. The resclution bandwidth of test receiver/spectrum analyzer i= 1MHz
and wideo bahdwidth i= 10Hz for Average detection at freguency abowve
1GH=z.

6. The other emissions is too low to be measured.

7. The data iz worse case.
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Power .| From System Pol/Phase : | HORIZONTAL
Test Mode 1 ;| 802.11a, CH36 Temperature 1 25°C
Memo : Humidity 1| 67 %
o7 Level (dBuV/m) Date: 2012-07-04

Il | | HCLASS-B(I‘IIHJ\ND}

2 CLASS-B (AVG)
49
u1ﬂﬂﬂ 8800, 16600, 24400, 32200. 40000
Frequency (MHz)

Read int Takb

Item Fredg Value Factor Fesult Limit Margin Femark Fos Fos

MHz dBuv dB/m dBuV/m  dBuV/m dB cm Deg

1 10360.00 29.02 12.15 41.17 54.00 =12 .83 Average 100 o

2 10360.00 42.18 12,15 54.33 68,30 -13.97 Peak 100 o
MNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KHz
and wvideo bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at frequency above
13Hz.

5. The resolution bandwidth of test receiver/spectrum analyser i= 1MH:z
anhd wideo bandwidth i=s 10Hz for Average detection at freguency above
1GHz.

6. The other emissions is too low to be measured.

7. The data 1= worse case.
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Power ;| FROM SYSTEM Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11a, CH44 Temperature 1 25°C
Memo : Humidity 1| 67 %
o7 Level {dBuv/mj) Date: 2012-07-04

” || f}ﬁLASS-B{d"HHND}

CLASS.B {AYG)

2
49
uiﬂﬂﬂ 8800, 16600, 24400, 32200, 40000
Freguency (MHz)
Fead int Tak
Item Fredg Value Factor Result Limit Hargin Remark Fos= Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10440.00 Z85.98 6.57 35.55 54.00 -15.45 Average 100 i
2 10440,00 42.79 6.57 49.36 68.30 -15.94 Peak 100 i
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 10Hz for Average detection at freguency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data i= worse case.
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Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 1 1| 802.11a, CH44 Temperature 1 25°C
Memo : Humidity 1| 67 %

97 Level (dBuWimj) Date: 2012-07-04
||| | f]ELASS-B{AHBAND}
2 CLASS-B iAWG)
49
o 1000 g800. 16600, 24400, 32200, 40000
Frequency (MHz)
Read int Tak
Item Freq Value Factor Fesult Limit Hargin FRemark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10440.00 Z£8.93 12 .44 41.37 54.00 =12 .63 Iyerage 100 i
2 10440,00 42.27 12,44 54.71 68.30 -13.59 Peak 100 i
Hotes

1. Result = Read Values + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is= 120EH=
and wvideo bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at fregquency hbelow 1GH=.

4, The rescolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer i= 1MH:z
ahd wideo bandwidth is 10Hz for Average detection at freguency abowve
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.
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Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 1 1| 802.11a, CH48 Temperature 1 25°C
Memo : Humidity 1| 67 %
o7 Level (dBuVvimj Date: 2012-07-04

||| | (]ELASS-B{dHHﬂND}

CLASS.B (AVG)

2
49
1
u1ﬂﬂﬂ 8800, 16600, 24400, J2200. 40000
Frequency (MHz)
Read int Takb
Item Fredg Value Factor Result Limit Hargin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB om Deg
1 10480.00 29.32 fi.69 36.01 54.00 -17.99 bverage 100 0
z 10480.00 42.28 f. 69 45,97 65.30 -19.33 Pealk 100 0
HNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer i3 1MHz
and wideo bandwidth i= 3MHz for Peak detection at fredquency above
1zH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer i= 1MH:z
ahd wideo bandwidth i1s 10Hz for Average detection at freguency abowve
1GH=z.

6. The other emissions is too low to be measured.

7. The data 1= worse case,
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Power FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 1 802.11a, CH48 Temperature 25°C
Memo Humidity 67 %

Date: 2012-07-04

o7 Level (dBu\mj

||| | f]ELASS-BIAHHnHD)
2 CLASS-B (AWG)
49
0 1000 8800. 16600, 24400, J2200. 40000
Frequency (MHz)
Read int Tab
Item Fredg Value Factor Result Limit Hargin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10430.00 29.13 12.28 41.41 54 .00 -12.59 Iyerage 100 360
2 10480.00 42.19 12.28 54,47 68 .30 =13 .83 Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruwm analyzer is 120EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-pealk
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The resoluticon bandwidth of test receiver/spectrum analyzer is 1MHz
ahd wideo bandwidth is 10Hz for Average detection at freguency abowve
1GHz.

6. The other emissions is too low to be measured.

7. The data i= worse case.
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Report No.: TEFE1202096

Power FROM SYSTEM Pol/Phase VERTICAL
Test Mode 2 802.11an HT20, CH36 Temperature 24 °C
Memo Humidity 62 %
80 Lewvel (dBuvim) Date: 2012-06-19
CLASS-B
5
40 | 2 3y
B
1
0 30 85. 140. 195, 250. 305
Frequency {(MHz)
Read int Tab
Item Freg Value Factor Result Limit Hargin Eemark Pos Pos
MHz dBuv dB/m  dBuV/m dBuV/m dB cm Deg
1 43 .72 34.25 -1.22 33.03 40.00 -6.97 Peak 100 360
2 108,35 46,32 =7.30 38.93 43 .50 -4 57 Peak 100 360
3 166.86 49 .28 -11.02 38.26 43 .50 -5.24 Pealk 100 360
4 130.10 4z .45 —5.05 37.40 43 .50 —-6.10 Peak 100 360
5 216.83 47.69 -6.53 41.16 46.00 -4,84 Peak 100 360
3 266.00 42.57 =7.42 35.15 46.00 =10.85 Feak 100 360
Notes:
1. Result = Read WValue + Factor
2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KH=z

and video bandwidth
detection at fregquency below 1GHz.

4. According to techhical experiences,al
mocde art Bandl~4 channel are almost the
channel 36 or 38 (for HT40) ,channel 149
representative in final test.

5. The data i= worse case.

iz 300kHz for Peak

detection and Quasi-peak

1l spurious emission of 802.11la/an

or 151 (for HT40)

game below 1GHz,30 that the

was chosen as
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Report No.: TEFE1202096

C
:"'u"' CERPASS TECHNOLOGY CORP.

Power FROM SYSTEM Pol/Phase VERTICAL
Test Mode 2 802.11an HT20, CH36 Temperature 24 °C
Memo Humidity 62 %
80 Lewvel {dBuvmj) Date: 2012-06-19
CLASS.B
2 3
40— 4 3 i
0 300 440, 580. 720, 860, 1000
Frequency (MHz)
Fead int Tab
Item Freg Value Factor Result Limit Hargin Remark Pos Pos
MHz dBuV dB/m dBuV/m  dBuV/m dB om Deg
1 331.80 44,55 -7.65 36.90 46,00 -9.10 Peak 100 u]
2 497 . 60 45,60 -4,83 40,77 45,00 -5.23 QP 100 ]
3 557.70 3z2.89 7.37 40.26 46.00 -5.74 QP 100 o
4 597.80 36.31 3.23 39.54 45.00 -6.456 Peak 100 o
5 720.00 33.35 6.41 39.76 46,00 -6.24 Peak 100 ]
6 832.40 32.46 7.58 40,04 46.00 -5.96 QP 100 [}
Notes:
1. Result = Read WValue + Factor
2., Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 120KH=z

and wideo bandwidth

iz 300kHz for FPeak

detection at fregquency below 1GHz.

4., According to technical experiences.all
mode at Bandl~4 channel are almost the
channel 36 or 38 (for HT40) ,channsl 149

representative in final test.
The data i= worse case,

or 151 (for HT40)

detection and Quasi-peak

spurious emission of S802.1lafan
game below 1GHz,=zo that the

was chosen as
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."\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase . | HORIZONTAL
Test Mode 2 ;| 802.11an HT20, CH36 Temperature i 24 °C
Memo : Humidity 1| 62 %

80 Level {dBuv/im}) Date: 2012-06-19

CLASS-B
I
40 l b
5
]
: 3
1
U 30 85. 140. 195, 250, 305
Frequency (MHz)
Fead int Taly
Item Fredg Value Factor Result Limit Hargin Remark Pos= Pos=
MHz dBuV dB/m dBuW/m dBuV/m dB cm Deg
1 36.86 36.35 -6.91 29.44 40.00 -=10.56 Peak 100 360
2 105,38 51.55 =18.90 32.65 43 .50 -10.85 Peak 100 360
3 115,64 49,57 -18.93 30,64 43,50 -12.86 Peak 100 360
4 15z.50 49 .56 -15.14 34,42 43 .50 -9.08 Peak 100 360
5 169.35 47.75 -11.65 36.10 43 .50 -7.40 QP 100 360
= 214.75 55.57 -16.48 39.09 43 .50 =4q.4] QP 100 360
Notes:

1. RBesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer i= 120EH:z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, Aocording to technical experiences,all spurious emission of 80Z.11lafan
moce at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data i= worse case,
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Report No.: TEFE1202096

C
:"'u"' CERPASS TECHNOLOGY CORP.

Power FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 2 .| 802.11an HT20, CH36 Temperature 24 °C
Memo Humidity 62 %
80 Lewvel {dBuY/m) Date: 2012-06-19
CLASS B
&
1 3 4
40 2 §
0 300 440. 580. 720, 860, 1000
Frequency i(MHz)
Read int Takb
Item Freqg Value Factor Result Limit Hargin Remark Fos Fos=
MHz dBuV B/ m dBuV/m dBuV/m dE cm Deg
1 342 .20 49.86 -£.584 41.02 46.00 -4.98 Qp 100 o
2 515.50 36.80 1.49 38.29 46,00 -7.71 QF 100
3 544 .89 38.59 2.597 41.56 46.00 -4, 44 Peak 100 o
4 597.20 38.62 2.92 41.54 46.00 -4, 46 Peak 100 ]
5 833.30 30.67 6.79 39.46 46,00 -6,54 QP 100 o
[ 961.20 37.64 g.00 45,64 E4.00 -8.36 Peak 100 (0]
Notes:

1. Result = Read Values + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

4. Aecording to technical experiences,all spurious emission of 802.11lafan
mode at Bandl~4 channel are almost the samwe below 1GHz,so0 that the
channel 36 or 38 (for HT40),channel 145 or 151 (for HT40) wa= cho=zen as
representative in final tcest.

5. The data i= worse case,
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 2 ;| 802.11an HT20, CH36 Temperature |1 25°C
Memo : Humidity 1| 67 %
7 Level (dBul/m) Date: 2012-07-04

Il | | HELASS-B{[*IIBF\ND]

CLASS-B {AVG)

49 2
u1ﬂﬂﬂ 8800, 16600, 24400, 32200, 40000
Fregquency (MHz)
Fead Ant Tak
Item Fredg Value Factor Result Limit Hargin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB om Deg
1 10360.00 29.42 6.78 36.20 54.00 =-17.80 Average 100 o
2 10360.00 41.66 6.78 45,44 68.30 -19.86 Pealk 100 a
HNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH:
and video bandwidth i=2 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at fredquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer i= 1MH=z
ahd video bandwidth is 10Hz for Average detection at fregquency asbowve
1GHz.

6. The other emissions is too low to be measured.

7. The data 1s worse case.
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:"\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 2 ;| 802.11an HT20, CH36 Temperature |1 25°C
Memo : Humidity 1| 67 %

o7 Level {dBu\/m) Date: 2012-07-04
” || f}ELASS-B{JHBHND]
2 CLASS-B {AVG)
19
0 1000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Read int Takb
Item Freg Value Factor Result Limit Hargin Remark Pos= Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10360.00 E9.59 12.15 41.74 54.00 =12.26 Average 100 360
2 10360,00 42.94 12,15 55.09 68.30 -13.21 Peak 100 360
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum ahalyzer is 120EH=
and wvideo bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer i= 1MHz

and video bandwidth i=s 10Hz for Average detection at frequency abowve

1GHz.

The other emissions 1s too low to be measured.

7. The data i= worse case.

(=%
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase . | VERTICAL
Test Mode 2 ;| 802.11an HT20, CH44 Temperature 1 25°C
Memo : Humidity 1| 67 %
o7 Level (dBumj Date: 2012-07-04

” | | f]ELASS-B{AHHAND}

CLASS.B (AVG)

2
49
u1UDD 8800, 16600, 24400, 32200, 40000
Fregquency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Hargin Remark Fos= Fos
MHz dBuV dBE/m dBuV/m dBEuV/m dB cm Deg
1 10440.00 29.64 6.57 36.21 54 .00 -17.79 Average 100 360
2 10440,00 42.06 6,57 45,63 68.30 -19. 67 Peak 100 360
HNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=z
and video bandwidth i2 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at fredquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at freguency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data 1is worse case.
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."\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 2 ;| 802.11an HT20, CH44 Temperature 1 25°C
Memo : Humidity 1| 67 %

o7 Level (dBuv/mj) Date: 2012-07-04
” | | HELASS-B{I‘IIHRND}
2 CLASS-B (AVG)
49
0 1000 8800. 16600, 24400, 32200, 40000
Fregquency (MHz)
Read Antc Tab
Item Freg Value Factor Result Limit Hargin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dE cm Deg
1 10440.00 Z28.86 12 .44 41.30 54 .00 -12.70 byerage 100 o
2 10440.00 42.74 12,44 55.18 £58.30 -13.12 Peak 100 0
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and wvideo bandwidth i= 300kHz for Peak detection and Cuasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at fregquency above
15H= .

§. The resolution bandwidth of test receiver/spectrum analyzer i=s 1MH:z
and wvideo bandwidth is 10Hz for Average detection at frequency above
1GHz.

6. The other emissions is too low to be measured.

The data 1= worse case.
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C
:\/ CERPASS TECHNOLOGY CORP.

Power FROM SYSTEM Pol/Phase ;| VERTICAL
Test Mode 2 ;| 802.11an HT20, CH48 Temperature |1 25°C
Memo Humidity 1| 67 %
o7 Level {dBuv/m) Date: 2012-07-04
Il | | HELASS-B{[‘IIHAND}
CLASS-B (AVG)
2
49
1
0 1000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Fead Aint Tak
Item Fredg Value Factor Result Limit Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m  dBuV/m dB om Deg
1 10480.00 Z29.56 6.69 36.25 54.00 -17.75 Ayerage 100 360
2 10480.00 43.04 6.62 49,73 68 .30 -15.57 Peak 100 360
Notes:

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer i=s 1MHz
and video bandwidth i=s 10Hz for Averadge detection at freguency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.
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."\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 2 ;| 802.11an HT20, CH48 Temperature |1 25°C
Memo : Humidity 1| 67 %

o7 Level {dBuvm) Date: 2012-07-04
||| | (]ELASS-B[JHBAND}
2 CLASSB (AVG)
49
1
0 1000 8800, 16600. 24400, 32200, 40000
Fregquency {(MHz)
Read Ant Takb
Item Fredg Value Factor Resulc Limit Hargin Remark Pos Pos
MHz dBuV dBE/m dBuV/m dBuV/m dE cm Deg
1 10450.00 30.07 12.28 42 .35 S54.00 -11.65 Average 100 o
2 10480.00 42.70 12 .28 54.98 68.30 -13.32 Peak 100 o
Notes
1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and wvideo bandwidth is 3MHz for Feak detection at frequency above
1GHz.

5. The re=clution bandwidch of test receiver/spectrum analyzer i= 1MHz
and wvideo bandwidth is 10Hz for Average detection at frequency above
1GH=z.

6. The other emissions is too low to be measured.

The data 1= worse case.
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.“'"u"' CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power : | FROM SYSTEM Pol/Phase . | VERTICAL
Test Mode 3 . | 802.11an HT40, CH38 Temperature 11 24°C
Memo : Humidity 1|1 62%
80 Level (dBuv/mj Date: 2012-06-19
CLASS-B
5
a0 [ 2 i,
i &
. 30 85. 140, 195. 250, 305
Frequency (MHz)
Fead int Takb
Item Freg Value Factor Fesult Limit Hargin Remark Pos Pos=
MHz dBuV dB/m dBuV/m dBuV/m dB om Deg
1 43.73 34.66 =1.22 33.44 40.00 -6.56 Peak 100 360
2 108.35 d6.66 =7.39 39.27 43 .50 -4 .23 Peak 100 360
3 167.00 50.70 -11.13 39,57 43,50 -3.93 Pealk 100 360
4 130.10 42 .56 —-5.05 37.51 43.50 -5.99 Peak 100 360
5 216,66 47.91 -6.55 41.36 46.00 -4, 64 Pealk 100 360
& 266.10 41.921 =7.44 34,47 q46.00 -11.53 Pealr 100 360
Notesa:
1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvyzer is 12Z0KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. becording to technical experiences,all spurious emission of 802.11a/an
mode at Bandl~4 channel are almost the same below 1GHz,s30 that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was chosen a=
representative in final test.

5. The data i= worse case.
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.“'\i" CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase . | VERTICAL
Test Mode 3 .| 802.11an HT40, CH38 Temperature 11 24°C
Memo : Humidity 1| 62 %
80 Level (dBu\im) Date: 2012-06-19
CLASS-B
2 5
a0 34 g
0 300 440. 580. 720, 860, 1000
Frequency {(MHz)
Read int Takb
Item Freq Value Factor Result Limit Hargin Femark Fos= Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 332.00 44 .67 -7.685 37.02 465.00 -5.93 Peak 100 a
2 497.10 45.62 -4 .78 40.868 46,00 -5.14 QF 100 o
3 557.75 32.81 7.36 40,17 46.00 -5.83 QP 100 [}
4 597.80 3g.lz2 3.23 39.35 46.00 -6.65 Peak 100 o
5 T720.00 33.85 6.41 40.26 46.00 -5.74 Peak 100 o
6 832.:20 32.61 7.54 40.15 45.00 -5.85 QP 100 Ln}

1. Result = ERead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHEz.

4, According to technical experiences,all spurious emission of S0Z2.11a/an
mode at Bandl~4 channel are almost the zame below 1GHz,=2o0 that the
channel 36 or 36 (for HT40),channel 149 or 151 (for HT40) was chosen a=
representative in final test.

5. The data is worse case.
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o 7" CERPASS TECHNOLOGY CORP.

Report No.: TEFE1202096

Power .| FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 3 ;| 802.11an HT40, CH38 Temperature 24 °C
Memo Humidity 62 %
80 Level {dBuv/mj Date: 2012-06-19
CLASS-B
[ [
40 5 6
5 q
3
1
uﬂﬂ 85, 140, 195, 250, 305
Frequency (MHz)
Fead int Takb
Item Fredg Value Factor Result Limit Hargin Remark Fos Pos=
MHz dBuv dB/m  dBuV/m dBuV/m dB cm  Deg
1 36.04 35.65 -6.91 Z&.74 40.00 -11.z26 Peak 100 360
2 108,30 51.88 -15.90 32.98 43 .50 -10.52 Peak 100 360
3 115. 40 50.94 -18.97 31.97 43 .50 -11.53 Peak 100 360
E 15z.50 49,20 —-15.14 34,76 43 .50 -5.74 Peak 100 360
5 170,00 47,64 -10,94 36.70 43 .50 -6.80 QP 100 360
6 214,68 55.03 -16.50 38.53 43 .50 -4,.97 oF 100 360
Notes:

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 12Z0KHz

and wvideo bandwidth is 300kHz for Peak

detection at frecquency below 1GHz.

4. According to technical experiences,all

mode at Bandl~4 channel are almost the same below 1GHE

channel 36 or 38 (for HT40),channel 149

representative in final test.
5. The data is worse case.

detection and Quasi-peak

spurious emission of 30Z.1lafan
;30 that the
or 151(for HT40) was chosen as
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:""'ul'" CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power .| FROM SYSTEM Pol/Phase . | HORIZONTAL
Test Mode 3 .| 802.11an HT40, CH38 Temperature 11 24°C
Memo : Humidity 1| 62 %

80 Level (dBuVmj) Date: 2012-06-19
CLASS-B
3 Li]
40 ! 2 4 3
. 300 440, 580. 720, 860, 1000
Freguency (MHz)
Read int Tab
Item Fredg Value Factor Result Limit Hargin Remark Pos= Pos
MHz dBuV dE/m dBuV/m dBuV/m dE cm Deg
1 341,80 45 .68 -8.87 39.81 46.00 -6.19 QP 100 0
2 515.40 36.65 1.49 38.14 46.00 -7.86 QF 100 [u]}
3 544,80 38.19 2.94 41,13 46.00 =4.87 Feak 100 0
4 537.70 36.54 2.79 39.33 46.00 -6.67 Peak 100 u}
5 533,60 30.86 .82 39,68 46,00 -6.32 QP 100 o
] 960.90 35.76 .00 43 .76 54.00 -10.24 Peak 100 u}
Notes:
1. Result = Bead Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, Aocording to technical experiences,all spurious emission of 802.11la/an
mode at Bandl~4 channel are almost the same below 1GHz,=zo that the
channel 36 or 38 (for HT40) ,channel 145 or 151 (for HT40) wa=z chosen as
representative in final test.

5. The data is worse case,
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 3 ;| 802.11an HT40, CH38 Temperature |1 25°C
Memo : Humidity 1| 67 %
o7 Level (dBuvim) Date: 2012-07-04

Ill | (]ELHSS-B{4“H&ND}

CLASS-B {AVG)

2
49
uiﬂﬂﬂ 8800, 16600, 24400, 32200, 40000
Fregquency (MHz)
Read Ant Tak
Item Fredqg Value Factor Result Limit Hargin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10380.00 28.86 6.62 35.48 54 .00 -18.52 Average 100 380
Zz 10380.00 42.64 6. 62 49,26 68.30 -19.04 Peak 100 360
MNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KH=
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i= 3MHz for Peak detection at fredquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is= 1MHz
and wideo bandwidth i1s 10Hz for Average detection at frequency abowve
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 3 ;| 802.11an HT40, CH38 Temperature |1 25°C
Memo : Humidity 1| 67 %
7 Level {dBuv/m) Date: 2012-07-04

||| | (]CLASS-B{A“HAND}

2 CLASS-B {AVYG)
49
0 1000 a800. 16600. 24400, 32200. 40000
Frequency (MHz)

Read Ant Talk

Item Freqg Value Factor Result Limit Margin Femark Fos Pos

MHz dBuv dB/m dBuV/m  dBuv/m dB cm  Deg

1 10380.00 29.65 12.37 4z .02 54 .00 -11.98 bverage 100 0

2 10380.00 42.16 12,37 54.53 68.30 -13.77 Peak 100 1]
HNotes

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruwm analyzer is 120EH=
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer i= 1MHz
anhd wideo bandwidth iz 10Hz for Average detection at freguency above
1GH=z.

6. The other emissions is too low to be weasured.

7. The data 1s WOrsSe Ccase.
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 3 ;| 802.11an HT40, CH46 Temperature |1 25°C
Memo : Humidity 1| 67 %
. Level (dBul/m) Date: 2012-07-04

Ill | (}ELRSS-B{J“H&HD]

CLASS.B {AVG)

2
49
1
u1ﬂﬂﬂ 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Read int Takb
Item Fredg Value Factor Fesult Limit Hargin Remark Fos FPos=
MHz dBuV dBE/m  dBuV/m dBuV/m dB cm Deg
1 10460.00 Z29.37 6.64 36.01 54 .00 =17.99 Average 100 360
2 10460.00 42.36 f.64 49 .00 £8.30 -19.30 Peak 100 360
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidch of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyser i= 1MH:z
and wvideo bandwidth i=s 10Hz for Average detection at freguency above
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 3 ;| 802.11an HT40, CH46 Temperature |1 25°C
Memo : Humidity 1| 67 %
o7 Level (dBuv/m) Date: 2012-07-04

||| | f]CLASS-BidﬂﬂﬂND}

CLASS.B {AVG)

2
49
1
0 1000 8800, 16600, 24400, 32200, 40000
Freguency (MHz)
Fead Ant Tak
Item Freg Value Factor Result Limit Hargin Remark Fos Pos
MHz dBuV dBE/m dBuV/m dBuvV/m dB cm Deg
1 10460.00 29.42 f.64 36.06 54.00 -17.94 Average 100 ]
2 10460.00 42.79 6. 64 49,43 63 .30 -18.87 Peak 100 ]
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHs
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
15H=.

5. The resolution bandwidth of test receiver/apectrum analyzer i= 1MHz
and video bahdwidth is 10Hz for Average detection at fregquency above
1GHz.

6. The other emissions is too low to be measured.

7. The data 15 worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1202096

6. Peak Transmit Power

6.1. Test Procedure

1.The transmitter output was connected to the spectrum analyzer.
2.Set RBW of spectrum analyzer to 1IMHz and VBW to 3MHz.
3.Set detector mode to RMS, trace average 100 traces in power averaging mode.
4.Use the spectrum analyzer’s integrated band power measurement function with band
limits set equal to the EBW band edges.
5.The peak transmit power was measured and recorded.

6.2. Test Setup Layout

Spectrum
EUT
Analyzer
6.3. Measurement Equipment
Instrument/Ancillary |Manufacturer| Model No. | Serial No. Calg);?(;uon Valid Date
Spectrum Analyzer R&S FSP40 100219 |2011/11/24 | 2012/11/23

Cerpass Technology Corp.
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6.4. Test Result and Data

Test Date: Jul. 02, 2012 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%

Modulation Standard: IEEE 802.11a (54Mbps)
Peak Power Output Peak Power Output 26dB Occupied

Channel Fr((al\(jlllj_'ezr;cy (dBm) (mW) Bandwidth (MHz)
ANTA | ANTB | A+B A+B ANT A ANT B
36 5180 5.00 5.05 8.04 6.36 24.5 24.5
44 5220 5.37 5.46 8.43 6.96 24.4 24.4
48 5240 5.44 5.20 8.33 6.81 24.4 24.6

Modulation Standard: IEEE 802.11an, HT20 (130Mbps)
Peak Power Output Peak Power Output 26dB Occupied

Channel Fr?h‘jlﬁ‘ezr;cy (dBm) (mW) Bandwidth (MHz)
ANTA | ANTB | A+B A+B ANTA | ANTB
36 5180 528 | 648 | 893 7.82 252 | 254
44 5220 506 | 593 | 853 7.12 253 | 254
48 5240 629 | 584 | 908 8.09 253 | 254

Modulation Standard: IEEE 802.11an, HT40 (270Mbps)

Peak Power Output Peak Power Output | 26dB Occupied
Channel Fr?&‘ﬁcy (dBm) (mw) Bandwidth (MHz)
ANTA | ANTB | A+B A+B ANTA | ANTB
38 5190 5.51 5.17 8.35 6.84 41.6 42.2
46 5230 5.44 5.17 8.32 6.79 41.8 42.2
Limit:
Frequency Band Limit

5.15-5.25 GHz | The lesser of 50mW(17dBm) or 4dBm + 10logB
B is the 26dB emission bandwidth in MHz.
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:'"u"' CERPASS TECHNOLOGY CORP.

Report No.: TEFE1202096

Peak Transmit Power

Modulation Standard: 802.11a (54Mbps), ANT A

Channel: 36

®

Ref 20 dbm

*ALL

30 dp

*REW 1 MHz
*VDW 3 MHz
SWT 20 ms

VI

bwe| 100 of :ﬂ,:/

70

Center

5.18 GH=z

- TX Channel

Bandwidth

Adjacent Channel

Bandwidth

Spaci

Alternate Channeal

ng

Bandwicdth

Spacl

ng

MH=

MH=
MH=

1 MH=

MH=z

5 MHz/

Power

Lower
Upper

Lower
Upper

Modulation Standard: 802.11a (54Mbps), ANT A

Channel: 44

®

Ref 20

o Bm

Rttt

30 dR

*REW 1 MHz
*VDW 3 MHz
SWT 20 ms

dpan 50 MH=
EXT

5.00 dBm

-36.43 dB
-36.69 dB

in0

-0

L -10

=D o

-0

4an

—)

wp 100 ol

Ja“““"“ddmﬂ

&0

70

ww“*fw#

center

S.22 GHz

- Tx Channel

Bandwidth

Adjacent Channel
Bandwicdth

Spacl

Alternate Channel

ng

Bandwidth

Spacl

ng

MH=z

1 MH=

MH=

MH=z

5 MHz/

Fower

Lower
Upper

Lower
Upper

Fpan 50 MH=z

5.37 dBm

-36.66 dB
-36.60 dB
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Modulation Standard: 802.11a (54Mbps), ANT A

Channel: 48
* RDW 1 MHz
*VDW 3 MHz
Ref 20 dbm *Antt 30 dp SWT 20 ms
10
0 EN
10 P i
= 7 X
/
" EWE 100 of ‘;‘,-/ \
|--40
I ]
&0
70
Center 5.24 GHz 5 MHz/ Fpan 50 MH=z
- TX Channel EXT
Bandwidth 24.4 MH=Z Power 5.44 dBEm
Adjacent Channel N
Bandwidth 11 MH= Lower -36.75 dB
Spacing l16.5 MAz Upper -36e.56 dB
Altearnate Channal .
Bandwicth 11 MAz Lower — —==---
Spacing 27.5 MH=z Uppe r  —=———
Modulation Standard: 802.11an, HT20 (130Mbps), ANT A
Channel: 36
*REW 1 MHz
*VBW 3 MHz
Ref 20 dbEm *Att 30 dp SWT 20 ms
10
il EN
. =10
= 7 \
|- z0
N T ¢ N
| . e s satitd Nt
|- c0
10
Center 5.18 GHz 5 MHz/ Span 50 MHz
- Tx Channel EXT
Bandwidth 2502 MOz Powe 5,28 AdABm
Addjacent Channael Y e -
Bandwidth 11 MEz Lower -36.83 dB
Spacing 16.5 MEz Upper -36.10 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 2.5 MOz 1] pPper. - ——===
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Report No.: TEFE1202096

Modulation Standard: 802.11an, HT20 (130Mbps), ANT A

Channel: 44
*REW 1 MHz
® *VBW 3 MHz
Ref 20 dbEm *Att 30 dp SWT 20 ms
10
-0 [ A |
Lo e
T 20
|20
40 - f“f.,r/ \"‘-.\_
T L .
|- co
10
Center 5.22 GHz 5 MHz/ Span 50 MHz
- Tx Channel EXT
Bandwidth 25.3 MH=z Power 5.06 dBm
Adjacent Channel N -
Bandwidth 11 MEz Lower -37.51 dB
Spacing 6.5 MOz Upper -35.80 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 2.5 MOz 1] pPper. - ——===
Modulation Standard: 802.11an, HT20 (130Mbps), ANT A
Channel: 48
* RDW 1 Miz
® * VDW 3 Miz
Ref 20 dim *mtt 30 dp SWT 20 ms
10
-0 E
L 10 Eanll "
== | o
. ’// \\
SWP 100 of 110
w0 ﬂvmw-ﬂ-’“"w I M-h_‘”"'\-w_._
gy ]
|-co
70
Center 5.24 GHzZ 5 MHz/ span 50 MHz
- Tx Channel EXT
Bandwicth 25.3 MH=z Power 6.29 dBm
:‘:i:ijztllmamel 11 MEz Lower -36.81 dB
Spacing 16.5 MEz Upper -35.85 dB
Alternate Channel N
Bandwidth 11 MH=z Lower —  ———-=
Spacing 27.5 MH=z Upp(_\_ . emem——_——
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Report No.: TEFE1202096

Modulation Standard: 802.11an HT40 (270Mbps), ANT A

Channel: 38

*RDW 1 MHz
*VDBW 3 MHz

Ref 20 dEBEm *RTT 30 dB SWT Z0 ms
10
1] u
mm e 7 )
vr=wfll SEL
|- 20 e - }
410 R, e
|- =0 ”"‘""‘""w e
|- &0 M
o
Center 5.1% GHz 10 MHz/s Span 100 MHz
- Tx Channeal EXT
Bandwidth 41.6 MA= P(_JW(_‘.J'_' |3 . '31 d.BH.'
:ii;::::ncmmal 22 MEz Lower -4.68 dB
Spacing 16.5 MEz Upper -4.38 dB
Diromaary chamned I Lower -14.81 dB
Spacing 27.5 Mz Upper -13.26 dB
Modulation Standard: 802.11an HT40 (270Mbps), ANT A
Channel: 46
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 dbm *Rtt 30 dB SWT 20 ms
10
1] u
T - 10 [( v
m - 20
30 —
|40 WP 1 ol 100
|- 50 W““"ﬂ/
i [ ——]
&0
|70
Center 5.23 GH=T 10 MH=z/ dpan 100 MH=
- Tx Channel EXT
Bandwidth 41.8 ME=z Power 5 . /] /] dBH-
iiiﬁfzzhcmnnﬂ 22 MEz Lower -41.81 dB
Spacing 16.5 MOz Upper -4.30 dB
ij;:::?:‘—:: Shanmet 22 Moz Lower -15.11 dB
Spacing 27.5 MH=z Upper -13.11 4B
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Report No.: TEFE1202096

Modulation Standard: 802.11a (54Mbps), ANT B

Channel: 36

®

Ref 20 dbm

* ALt

30 de

*RDW 1 MHz
*VDBW 3 MHz
SWT 20 ms

10

-0

-10

vrew il Bl

-0 .

/

SWP 100 of ip
40 {

-0

-70

Center 5.18 GHz

- Tx Channel

Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

5 MHz/S

.5 MH=z

11l MH=

16.5 MH=z

11l MH=

27.5 MH=z

Power

Lower
Upper

T.ower
Upper

Modulation Standard: 802.11a (54Mbps), ANT B

Channel: 44

®

*RDW 1 MHz
*VDBW 3 MHz

dpan 50 MH=z

5.05 dBm

-37.37 dB
-36¢.63 dB

Ref 20 dbm *Att 30 dp SWT 20 ms
10
n EX
- et Ry
ZEm (2
--30
S P 100 of 1 '.r""
a0 ’ﬂ,a-‘ e
| o et
ke
|- &0
10
Center 5.22 GHz 5 MHz/S Span 50 MHz
- Tx Channel EXT
Bandwidth 24.4 MH=z Power 5.416¢ dBm
Adjacent Channel -
Bandwidth 11 MEz Lower —-37.68 dB
Spacing 16.5 MHz Upper -36.58 dB
Alternate Channel N
Bandwidth 11 MEz Lower  --—--
Spacing 2.5 MOz 1] pPper. ===
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Report No.: TEFE1202096

Modulation Standard: 802.11a (54Mbps), ANT B

Channel: 48
*REW 1 MHz
® *VBW 3 MHz
Ref 20 dBm * Rttt 30 dB SWT 20 ms
10
-0 [ A |
|--10
E 20 // \
|- 20
SWP 100 1/
40 f
T _-a-“"“'r x""‘-‘—_.._
&0
=70
Center 5,24 GHz 5 MHz/ span 50 MHz
- Tx Channel EXT
Bandwidth 24.6 MH=z Powe T 5.20 dBm
Adjacent Channel
Bandwidth 11 MAz Lower -37.47 dB
Spacing 16.5 MHz Upper -3¢.50 4B
Alternate Channel
Bandwidth 11 MAz Lower — ——--—-
Spacing 27.5 MHz Upper _____
Modulation Standard: 802.11an, HT20 (130Mbps), ANT B
Channel: 36
*REW 1 MHz
® *VBW 3 MHz
Ref 20 dbm *Att 30 dp SWT 20 ms
10
il EN
--10
T - 7
=D [
£
|- 20
we 100 of _,,/
e
20 ...MMM m"“‘w
::_;,,C, ]
|- c0
70
Center 5.18 GHz 5 MHz/S Span 50 MHz
- Tx Channel EXT
Bandwidth 2504 MOz Powe .48 ABm
Bandwsach T -36.78 dB
Spacing 16.5 MEz Upper -34.45 dB
Alternate Channel N
Bandwidth 11 MEz Lower  --—--
Spacing 2.5 MOz 1] pPper. ===
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Report No.: TEFE1202096

Modulation Standard: 802.11an, HT20 (130Mbps), ANT B

Channel: 44

* ALt

30 de

*RDW 1 MHz
*VDBW 3 MHz
SWT 20 ms

30
SWE 100 of Q8

Center 5022 GH=o 5 MH=z/ dpan 50 MH=z
- Tx Channel EXT
Bandwidth 25.4 MH=z Power 5.93 dBm
iiiﬁfzzhcmnnﬂ 11 MEz Lower -37.57 dB
Spacing 16.5 MHz Upper -34.87 dB
Altarnate Channel
Bandwidth 1 MAz Lower === ==
Spacing 27.5 MHz Upper _____
Modulation Standard: 802.11an, HT20 (130Mbps), ANT B
Channel: 48
*REW 1 MHz
® *VEW 3 MHz
Ref 20 dBm * Rttt 30 dB SWT 20 ms
10
o ES
|--10
= 7
|- 20
SWE 100 of 'jmf
40 [
- 505 -l ——
&0
|--70
Center 5024 GHz 5 MHz/S Span 50 MHz
- Tx Channel EXT
Bandwidth 25.4 MH=z Powe T 5.84 dBm
i:rj‘:::z:hchannul 1 MAz Lower -37.57 dB
Spacing 16.5 MHz Upper -35.01 4B
Alternate Channel
Bandwidth 1 MAz Lower — ——--—-
Spacing 27.5 MHz Upper _____
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Report No.: TEFE1202096

Modulation Standard: 802.11an HT40 (270Mbps), ANT B

Channel: 38

®

Ref 20 dbm *Rtt 30 dB

*RDW 1 MHz
*VDBW 3 MHz
SWT 20 ms

10

-10

30

40— — ﬂj@,
|- 50

MW
L=10)

-70

Center 5.1% GHz

- Tx Channel

Bandwidth 4z2.2

Adjacent Channel
Bandwidth
Spacing 16,

a
ook

Altarnate Channel
Bandwidth 22
Spacing

[
)
o

Modulation Standard: 802.11an HT40 (270Mbps), ANT B

Channel: 46

®

MEZ

MEZ
MH=

MH=
MHz

Ref 20 dBEm *ptt 30 dB

10 MH=/S

Power

Lower
Upper

Lower
Upper

*RDW 1 MHz
*VDBW 3 MHz
SWT 20 ms

dpan 100 MH=

5.17 dBm

-5.00 dB
-4_.13 dB

-15.25 dB
-12.95 dB

10

-0

-10

= 20 f

|- 30

N W
|- 50

et
L=10)

-70

Center 3023 GHz

- Tx Channel

Bandwidth 2.2

Adjacent Channel
Bandwidth 22

Spacing 1a.

o

Alternate Channel
Bandwidth 22
Spacing

[
)
o

MH=
MHz

MH=
MHz

10 mMHz/S

FPower

Lower
Upper

Lower
Upper

Span 100 MHz

5.17 dBm

-4.96¢6 dB

-41.22 dB
-15.22 dB
-13.13 dB
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26dB Occupied Bandwidth

Modulation Standard: 802.11a (54Mbps), ANT A

Channel: 36
® *REW 1 MHEz Marker 1 [T1 ]
*YBEW 3 MH=z -2.14 dPBm

Fefl 20 dBm AL 30 48 SWT 20 ms 5_1832300000 GH=
an
10

L
1]

/MW“’“\\

pd N

50

--&0

-&0

Ceanter LH.18 GH= 5 MAzZ/ Span L MA=z

Modulation Standard: 802.11a (54Mbps), ANT A
Channel: 44

@ *EBW 1 MHz Marker 1 [T1 ]
*YBW 3 MHz -2.34 dBm
B.Z223400000

kef 20 dBm *ALL 30 dBE SWT 20 m=

AT

1y <

ol M

'w"”"‘f/ \., -

=0

o

-B0

Center 5.22 GHz % MHEz/ Span 50 MHz
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Modulation Standard: 802.11a (54Mbps), ANT A
Channel: 48

<§§> *REBW 1 MH=z
*WVEW 3 MHz

Ref 20 dBm *htt 30 4B SWT 20 ms

20

o )

F-20

30

41 /

1]

L]

70

-0

Center 5.24 GHz 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11an, HT20 (130Mbps), ANT A
Channel: 36

® *REW 1 MEz
*YBW 3 MHz

Bef 20 dBm TALL 30 dB SEWT 20 m=z

20

T

--&0

|--70

-&0

Ceanter LH.18 GH= 5 MAzZ/ Span L MA=z
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT A

Channel: 44
® *REW 1 MEz Marker 1 [T1 ]
*WEW 3 MHz 4.62 dBn
Eef 20 dBm *htt 30 dB SWT 20 ms 5.225400000 GHz
20
10
L Py
B
F-10
F-20

st S

-0

[=3]

qn

=80

Center 5.22 GH=Z 5 MHZ/ Span 50 MH=Z

Modulation Standard: 802.11an, HT20 (130Mbps), ANT A
Channel: 48

<§;> *RBW 1 MH=z
*VBW 3 MH=z

Ref 20 dEm *Att 30 4B SWT 20 ms

20

10

[/ .

oni”” e

=50

L ey
IEW|

- &0

-T0

=80

Center 5.24 GHz & MHz/ Span 50 MHz
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Modulation Standard: 802.11an HT40 (270Mbps), ANT A
Channel: 38

@ *EEW 1 MH=z Marker 1 [T1 ]
*WVEBW 3 MOz —B.22 dBm

Faf 20 4dBm *Att 30 dB SWT 20 ms L.198400000 GH=
20 nadl [T 2ab00 dn
19 ‘I.el.'.p . n
m -0 =L : : (] : -
| 33494 dBEm
- [A\’M—’_\/\/ﬂi“xﬁ\ 5l.211000p00 GH=z
20
[—30 b il Z
4an
- - oAt sl
&0
70
-an
Center L.19 GHz 10 MEz/ Span 100 ME=z
Modulation Standard: 802.11an HT40 (270Mbps), ANT A
Channel: 46
@ *REEW 1 MH=z Marker 1 [T1 ]
*VDW 3 MOz —8.31 dBm
Faf 20 4dBm *Att 30 dB SWT 20 ms LoZ2Esa00000 GH=
z0 i
MH =
10 [ B |
m -0 =L : : (] : -
1 34087 dBm
- /\A_/M_,,\_,\/J.,,L\\_W 5l.251200p00 cHz
20
a0 -
4an
Ww an bt o pa AL
&0
70
-an
Center L.23 EHzZ 10 MEz/ Span 100 ME=z
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Modulation Standard: 802.11a (54Mbps), ANT B
Channel: 36

@ *REW 1 MHz
*YBW 3 MHz

kef 20 dBm TALL 30 dB SWT 20 mz

ew 24l 500000000 M
w2 [T = ol
Bl 1e7&0
; - o
10

NV

50

|- a0

T0

-80

Center 5.18 GHz % MHEz/ Span 50 MHz
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7. Peak Power Excursion

7.1. Test Procedure

The transmitter output was connected to the spectrum analyzer

Using Peak detector and max-hold function for Trace 1.

Set RBW of spectrum analyzer to 1 MHz and VBW to 3 MHz for Trace 1.

Set RBW of spectrum analyzer to 1 MHz and VBW to 3 MHz for Trace 2, Set detector mode to
RMS, trace average 100 traces in power averaging mode.

5. The largest difference between Trace 1 and Trace 2 in any 1 MHz band on any frequency was
recorded.

rwnhPE

7.2. Test Setup Layout
Spectrum
EUT Analyzer
7.3. Measurement Equipment
Instrument/Ancillary |Manufacturer, Model No. | Serial No. Calg);?e;uon Valid Date
Spectrum Analyzer R&S FSP40 100219 | 2011/11/24 | 2012/11/23
7.4. Test Result and Data
Test Date: Jul. 02, 2012 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%
. Peak Power Output
Ms?tg#:jaeilr?jn Channel Fr‘(gl\(jl‘ffzr;cy (dBm) Limit (dB)
ANTR ANT L
36 5180 8.77 8.70 13
802.11a
(54Mbps) 44 5220 8.91 8.85 13
48 5240 9.01 9.23 13
802.11an 36 5180 7.36 7.36 13
HT20 44 5220 7.42 6.87 13
(130Mbps) 48 5240 7.60 6.97 13
802.11an 38 5190 7.84 7.32 13
HT40
(270Mbps) 46 5230 7.70 6.91 13
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Modulation Standard: 802.11a (54Mbps), ANT B

Channel: 36

®

Bef 20 dBm

*REW 1 ME=z Delta 2 [Tz )
*VEW 3 MOz 1.0 AR
TALL 30 dB SEWT 20 m=z BO0_000000000 kH=

20 arker| L [T1
- ARy

10 eed| B |
1 RH* 2
vIiEW 0 m‘,___,\/l‘\,.
/\F 1 “\
-10 /’wﬁu‘%‘/‘lﬂm-‘“‘ﬁ‘\

/ / \ N\

Ceanter LH.18 GH=

5 MAzZ/ Span L MA=z

Modulation Standard: 802.11a (54Mbps), ANT B

Channel: 44

®

Bef 20 dBm

*REW 1 ME=z Delta 2 [Tz )
*VEW 3 MOz 1.85 AR
TALL 30 dB SEWT 20 m=z 1.300000000 MH=

20 arker| L [T1
-6L40 dBn

o 2 oo co- |
1 BM+ 2
VIEW o ‘__'---\_‘_'__\f.—\_f'\w

1

/\/- ,...mxw‘\
[ 15 s S N

// \\

a4

Ceanter LH.:22 GH=

5 MAzZ/ Span L MA=z

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date  : Jul. 19, 2012
Page No. . 75 0f 96
FCC ID . ZTZMAXMEDIAWIFI2



D
o
o#” CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
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8. Peak Power Spectral Density

8.1. Test Procedure

1. The transmitter output was connected to spectrum analyzer.
2. Set RBW of spectrum analyzer to 1 MHz and VBW to 3 MHz, Set detector mode to RMS, trace

average 100 traces in power averaging mode.
3. The Peak Power Spectral Density is the highest level found across the emission in any 1MHz

Band

8.2. Test Setup Layout

EUT Spectrum
Analyzer
8.3. Measurement Equipment
Instrument/Ancillary |Manufacturer, Model No. | Serial No. CaIgJ;glon Valid Date
Spectrum Analyzer R&S FSP40 100219 |2011/11/24 | 2012/11/23
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8.4. Test Result and Data
Test Date: Jul. 02, 2012 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulati e RF Power Level In
odulation requency 1MHz BW (dBm -
Standard Channel (MH2) (dBm) Limit (dB)
ANT A ANT B
36 5180 -4.74 -6.93 3.09
802.11a
(54Mbps) 44 5220 -4.68 -6.36 3.09
48 5240 -4.48 -7.17 3.09
Modulation Frequency RF Power Level In
Standard Channel (MH2) 1MHz BW (dBm) Limit (dB)
ANTA | ANTB | A+B
802.11an 36 5180 -4.54 -5.98 -2.19 3.09
HT20 44 5220 -5.10 -6.49 -2.73 3.09
(130Mbps) 48 5240 | -470 | 614 | -2.35 3.09
802.11an 38 5190 879 | -8.02 | -5.38 3.09
HT40
(270Mbps) 46 5230 -9.50 -8.23 -5.81 3.09
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Modulation Standard: 802.11a (54Mbps), ANT A

Channel: 36
® *REW 1 MH=z Marker 1 [T1 ]
*YBW 3 MH=z -4.74 dPm
Fef 20 dBm AL 30 48 SEWT 20 ms SE_182a00000 GH=
an
|10 [ B |

F-10

P N

--70

-&0

Center LH.18 GH= 5 MHA=z/ Span L0 MOz

Modulation Standard: 802.11a (54Mbps), ANT A
Channel: 44

® *RBW 1 MH=z
*VBW 3 MH=z

Ref 20 dEm *Att 30 4B SWT 20 ms $.224200000 GH=z

H
™
= |2

10

20

-0 i

f“’“’“’f \%\“«
e S

|- 60

--70

=80

Center 5.22 GHz & MHz/ Span 50 MHz

Cerpass Technology Corp. Issued date  : Jul. 19, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 81 0of 96
FCC ID : ZTZMAXMEDIAWIFI2



D
o
o#” CERPASS TECHNOLOGY CORP. Report No.: TEFE1202096
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Modulation Standard: 802.11a (54Mbps), ANT B
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Modulation Standard: 802.11an, HT40 (270Mbps), ANT B

Channel: 38
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Ref 20 dBm *ALL 30 4B SWT 20 mz 5.198800000 GHz
a0
10 | & |
== |,
iy SN . {

[T ]

o =

|--70

-G0

Center B_1% GH= 10 MHz/ Span 100 MH=

Modulation Standard: 802.11an, HT40 (270Mbps), ANT B
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9. Frequency Stability

9.1. Test Procedure

The EUT was placed inside the Temperature and Humidity chamber.

The transmitter output was connected to spectrum analyzer.

Turn the EUT on and couple its output to a spectrum analyzer.

Turn the EUT off and set the chamber to the highest temperature specified.

SO

Allow sulfficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn

the EUT on and measure the operating frequency after 2, 5, and 10 minutes.

o

Repeat step 2 and 3 with the temperature chamber set to the lowest temperature.
The test chamber was allowed to stabilize at +20 degree C for a minimum of 30 minutes. The
supply voltage was then adjusted on the EUT from 85% to 115% and the frequency record.

9.2. Test Setup Layout

Temperature and Humidity

Chamber ~——
Spectrum B
Analyzer

N
Z@\:k::

O
{ }
o
>
¥ DC Power Suply
9.3. Measurement Equipment
Instrument/Ancillary |Manufacturer| Model No. Serial No. Calg)gglon Valid Date
Spectrum Analyzer R&S FSP40 100047 |2012/03/01| 2013/02/28
Temperature
Chamber TMJ-9712 | T MACHINE |T-12-040111| 2012/01/06 | 2013/01/05
DC Power Supply GPD-3030 GM 7020936 N/A N/A
AC POWER
CONVERTER AFC-11005 APC F103120008 N/A N/A
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9.4. Test Result and Data

Test Date: Jul. 10, 2012
Atmospheric pressure: 1020 hPa

Temperature: 25°C
Humidity: 65%

Operating frequency: 5230 MHz
Power 2 minute 5 minute 10 minute
Temp
supply
(°C) W) (MHz) (%) (MHz) (%) (MHz) (%)
102 5230.0154 0.000294 5229.9235 | -0.001463 | 5229.9898 | -0.000195
50 120 5230.0011 0.000021 5229.9446 | -0.001059 | 5229.9635 | -0.000698
138 5229.9964 -0.000069 | 5229.9537 | -0.000885 | 5229.9747 | -0.000484
102 5229.9856 -0.000275 | 5229.9848 | -0.000291 | 5230.0052 0.000099
40 120 5229.9742 -0.000493 | 5230.0209 0.000400 5229.9755 | -0.000468
138 5229.9707 -0.000560 | 5229.9832 | -0.000321 | 5229.9776 | -0.000428
102 5230.0222 0.000424 5230.0064 0.000122 5229.9918 | -0.000157
30 120 5230.0264 0.000505 5230.0052 0.000099 5229.9969 | -0.000059
138 5229.9950 -0.000096 | 5230.0087 0.000166 5229.9671 | -0.000629
102 5230.0273 0.000522 5230.0055 0.000105 5229.9933 | -0.000128
20 120 5230.0100 0.000191 5229.9799 | -0.000384 | 5230.0126 0.000241
138 5230.0176 0.000337 5230.0136 0.000260 5229.9701 | -0.000572
102 5229.9975 -0.000048 | 5230.0114 0.000218 5230.0005 0.000010
10 120 5230.0162 0.000310 5229.9739 | -0.000499 | 5230.0063 0.000120
138 5230.0165 0.000315 5229.9956 | -0.000084 | 5229.9877 | -0.000235
102 5229.9989 -0.000021 | 5229.9922 | -0.000149 | 5229.9736 | -0.000505
0 120 5230.0172 0.000329 5229.9724 | -0.000528 | 5229.9831 | -0.000323
138 5229.9906 -0.000180 | 5229.9699 | -0.000576 | 5229.9819 | -0.000346
102 5229.9673 -0.000625 | 5229.9669 | -0.000633 | 5230.0188 0.000359
-10 120 5229.9581 -0.000801 | 5230.0116 0.000222 5230.0183 0.000350
138 5229.9799 -0.000384 | 5229.9931 | -0.000132 | 5229.9904 | -0.000184
102 5230.0184 0.000352 5230.0091 0.000174 5230.0186 0.000356
-20 120 5230.0134 0.000256 5230.0010 0.000019 5230.0258 0.000493
138 5229.9848 -0.000291 | 5230.0152 0.000291 5230.0168 0.000321
102 5230.0174 0.000333 5230.0033 0.000063 5230.0017 0.000033
-30 120 5230.0212 0.000405 5229.9960 | -0.000076 | 5230.0191 0.000365
138 5230.0146 0.000279 5230.0024 0.000046 5230.0355 0.000679
Limit : £20ppm
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10. Band Edges Measurement

10.1. Test Procedure

The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set RBW of spectrum analyzer to 1MHz and VBW to 3MHz with convenient frequency span
including 100 MHz bandwidth from band edge.

3. The band edges was measured and recorded.

10.2. Measurement Equipment

Instrument/Ancillary

Manufacturer

Model No. Serial No. | Calibration Date | Valid Date

Spectrum Analyzer

R&S

FSP40 100219 2011/11/24 2012/11/23

10.3. Test Result and Data

Test Date: Jul. 02, 2012
Atmospheric pressure: 1020 hPa

Temperature: 25C
Humidity: 65%

' maximum value in maximum value (dBm)
Modulation Channel | Frequency frequency (MHz)
Standard (MHz)
ANT A ANT B ANT A ANT B
802.11a
(54Mbps) 36 5180 5149.20 5134.20 -46.79 -45.89
802.11an HT20
(130Mbps) 36 5180 5148.40 5146.00 -46.24 -45.66
802.11an HT40
(270Mbps) 38 5190 5149.60 5148.80 -37.22 -44.43
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Modulation Standard: 802.11a (54Mbps), ANT A

Channel: 36
® *RBW 1 MHz rker 1 [T1
*WVEW 3 MH=z -4 dEm
Ref 20 dBm *Att 30 dB SWT 20 ms sH=
20
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/\/V'\-..-rv '\\
—-10
55 D1 -15.07 dBm
30
) vwﬂlﬂ*hfjﬂu}’jg \\\\\N
- &0
70
50
Center 5.15 GHz 10 MHZ/ Span 100 MH=z
Modulation Standard: 802.11an, HT20 (130Mbps), ANT A
Channel: 36
® “REW 1 MHz Marker 1 [T1 ]
*WEW 3 MOz =d&.2d R
Ref 20 dBm *ALL 30 4B SWT 20 mz 5.148400000 GHz
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Modulation Standard: 802.11an HT40 (270Mbps), ANT A

Channel: 38
@ *REEW 1 MH=z Marker 1 [T1
*WEW 3 MOz —37.22 dBm
Raf 20 dBm *att 30 dB SWT 20 ms 5.149600000 GHz
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Modulation Standard: 802.11a (54Mbps), ANT B
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@ *REW 1 MH=z ax
*VBEW 3 MEz
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Modulation Standard: 802.11an HT20 (130Mbps), ANT B
Channel: 36

@ *EEW 1 MH=z Marker 1 [T1 ]
*WVEBW 3 MOz —45. 66 dBm
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Modulation Standard: 802.11an, HT40 (270Mbps), ANT B
Channel: 38
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10.4. Restrict Band Emission Measurement Data

Test Date: Jul. 04, 2012
Atmospheric pressure: 1015 hPa

Temperature: 25°C
Humidity: 67%

Modulation Standard: IEEE 802.11a (54Mbps)

Channel 36 Fundamental Frequency: 5180 MHz
Meter imi . .
Frequency| Ant-Pol Reading Corrected | Result | Limit (dBUV/M)| \argin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
5138.00 H 47.48 7.40 54.88 Peak 74 54 -19.12 | 360 1.01
5136.00 H 35.14 7.39 42.53 Ave 74 54 -11.12 | 360 1.01
5144.20 \% 47.94 7.33 55.27 Peak 74 54 -18.73 | 360 1.01
5146.00 \% 35.38 7.31 42.69 Ave 74 54 -11.31 | 360 1.01
Modulation Standard: IEEE 802.11an, HT20 (65Mbps)
Channel 36 Fundamental Frequency: 5180 MHz
Mete imi
Frequency| Ant-Pol Readir:g Corrected | Result | . Limit (dBUV/M)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
5140.80 H 46.53 7.42 53.95 Peak 74 54 -20.05 | 360 1.01
----- H Ave 74 | 54 | e | e | e
5140.00 \% 46.99 7.38 54.37 Peak 74 54 -19.63 | 360 1.01
5140.35 \% 35.14 7.37 42.51 Ave 74 54 -11.49 | 360 1.00
Modulation Standard: IEEE 802.11an, HT40 (130Mbps)
Channel 38 Fundamental Frequency: 5190 MHz
Meter imi . .
Frequency| Ant-Pol Reading Corrected | Result | . Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
5143.00 H 47.33 7.44 54.77 Peak 74 54 -19.23 | 360 1.00
5147.83 H 35.46 7.48 42.94 Ave 74 54 -11.06 | 360 1.00
5147.00 \% 47.04 7.30 54.34 Peak 74 54 -19.66 | 360 1.00
5149.78 \% 35.61 7.26 42.87 Ave 74 54 -11.13 | 360 1.00
Notes:

1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz (detector peak mode) for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz (detector sample mode) for Average detection at frequency above 1GHz.
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11. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 - 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.150
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 — 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 — 8.500
4.17725 - 4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

11.1. Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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